
ISSN (O) 2393-8021, ISSN (P) 2394-1588 IARJSET 

International Advanced Research Journal in Science, Engineering and Technology 

ISO 3297:2007 CertifiedImpact Factor 8.066Peer-reviewed / Refereed journalVol. 10, Issue 7, July 2023 

DOI:  10.17148/IARJSET.2023.10727 

© IARJSET                  This work is licensed under a Creative Commons Attribution 4.0 International License                  198 

EXPLORING THE EFFICIENT TREATMENT 

OF PETROCHEMICAL WASTE WATER 

USING ADVANCED SIMULATION 

SOFTWARE FOR WASTE WATER PLANT 
 

TITUS OKPANACHI1, NNADIKWE JOHNSON2, ONUABUCHI AZUNNA3,  

GILLOW, TARE CAROLINE4 

Taochem Limited, ORCID.ORG ID: 0009-0003-9071-87951 

IMO STATE UNIVERSITY, ORCID.ORG ID: 0000-0003-0250-6286, WEB OF RESEARCH ID:  

AHE-0088-2022, SCIPROFILES: 30288902 

NOTORI CHEMICAL INDUSTRY, ORCID.ORG ID: 0009-0005-0338-6652, WEB OF SCIENCE ID:  

IUP.3923-20233 

NIGERIA MARITIME UNIVERSITY OKERENKOKO, DELTA STATE, DEPARTMENT OF PETROLEUM AND 

GAS ENGINEERING4 

 

Abstract: For the purpose of a petrochemical facility located at Indorama Eleme Petrochemical, Nigeria, a dynamic 

simulation framework was designed, calibrated, and validated. The mathematical model was validated and calibrated 

based on plant monitoring results that spanned a period of three years. As a result, the model achieved an accuracy of 

11.7 mg/L for effluent chemical oxygen demand (COD), 0.52 mg/L for the concentration of ammoniacal nitrogen (NH3-

N), and 3.27 mg/L for the total amount of suspended solids (ASS), respectively. Since then, the simulation model has 

been put to use for troubleshooting throughout operational upsets, planning plant transformations, and developing 

possibilities for improvement. In this case study, the simulation model was utilized to help in troubleshooting and 

rectification of a plant upset caused by the entrance of a surfactant compound, which resulted in excessive effluent TSS 

and COD levels. During the resulting troubleshooting actions, the model was effectively utilized, and it gave crucial 

insights that supported the plant operators in promptly responding and restoring the equipment to a normal functioning 

state. 
 

I. INTRODUCTION 
 

The nature of the wastewaters produced by petrochemical facilities is complicated, and the features of these wastewaters 

are unique to each individual petrochemical product that is being created in the facility. Prior to being released into the 

environment, petrochemical effluents often need to undergo treatment that is based on processes that are physical, 

chemical, and biological in nature. This is done to ensure that water bodies are not polluted and to comply with rules 

designed to safeguard the environment.  

 

Users are able to build wastewater plant flow schemes, which simulate the performance of the plant at certain operating 

and influent loading circumstances thanks to a variety of different wastewater treatment plant simulation software 

packages that are available for purchase on the market today. These simulator software packages provide mathematical 

models that represent the unit processes. Some examples of these processes are the activated sludge system, chemical 

precipitation, clarifying, and sludge handling. The systems are commonly stated graphically through the use of an icon-

based technique; once the user has defined the graphical flow scheme and influent parameters, the simulation may be 

conducted to obtain results [1]. 
 

A petrochemical plant in ELEME, Nigeria is fitted with an Integrated Effluent Treatment System (IETS) for the purpose 

of treatment of effluents generated by the facility. The goal of this treatment is to reduce the pollutant concentrations in 

the effluents to levels that are in compliance with the Nigerian wastewater discharge requirements. Plant upsets have 

been known to occur at this facility in the past as a result of unplanned or accidental discharges of hazardous or high-

strength effluent into the IETS. These occurrences triggered problems with operation including a shutdown of the plant 

https://iarjset.com/


ISSN (O) 2393-8021, ISSN (P) 2394-1588 IARJSET 

International Advanced Research Journal in Science, Engineering and Technology 

ISO 3297:2007 CertifiedImpact Factor 8.066Peer-reviewed / Refereed journalVol. 10, Issue 7, July 2023 

DOI:  10.17148/IARJSET.2023.10727 

© IARJSET                  This work is licensed under a Creative Commons Attribution 4.0 International License                  199 

in an endeavour to guarantee that the quality of the final effluent discharge does not exceed the permitted limitations. The 

IETS was created with the intention of treating wastewater from many plants at a rate of up to 500 m3 /h. It is made up 

of a number of sub-systems: 

 

➢ The primary treatment consists of an equalisation tank and a diversion tank. 

➢ Tertiary Treatment - Lamella Clarifiers  

➢ Secondary Treatment - Aeration and Deaeration Basins 

➢ Sludge Management System - Thickener, Sludge Digester, Belt Press, Land Farm  

➢ Check Basin, and Recycle Basin. 

 

The processing plant also has a second collecting header that is meant to collect wastewater that does not meet the 

specifications, and this effluent is then sent to the Diversion Tank. 

 

Using a wastewater treatment facility's simulator that is available for purchase, a simulation model was developed for the 

IETS. The goals of this model were to: assist in investigating strategies for handling increased loads; predict IETS 

performance during abnormal conditions; assist in investigating options to optimize chemical and energy costs; assist in 

generating options that enhance treatability; and provide an interactive platform for the training of operators. Using data 

from plant monitoring collected over a period of three years, the model was established and verified. Since then, the 

concept has seen a significant amount of use for the aforementioned goals.  

 

This article presents both the approach and the results of the construction of the simulation model for the wastewater 

treatment plant. According to the findings of the model validation, the calibrated model's prediction was reasonably 

accurate. The root means square deviation (RMSD) for the effluent chemical oxygen demand (COD), the concentration 

of ammoniacal nitrogen (NH 3-N), and the amount of total suspended solids (TSS) was calculated to be 11.7 mg/L, 0.52 

mg/L, and 3.27 mg/L, respectively, for normal operating conditions. 

 

We give a case study on the use of the validated model to the goal of aiding in the debugging of a plant upset occurrence 

involving the entrance of surfactant chemical. It is well knowledge that the introduction of surfactant into an activated 

sludge process will result in operational difficulties. According to some reports, the inhibitory limit of lubricants for the 

activated sludge process is somewhere in the region of 100-200 mg/L [2]. The mechanism that causes the disruption of 

the activated sludge process is due to the breaking of loosely bonded flocs and, as the percentage of the surfactant 

increases, firmly bound flocs. This results in poor settling of the sludge blanket and suspended solids carryover. In the 

end, lysis of microbial cells will occur when significant quantities are present [3]. During the surfactant ingress incident 

that occurred at the facility, the validated simulation model was utilized to quickly gain an understanding of the likelihood 

of effluent toxicity, estimate the percentage of surfactant that was still present in the aeration tank, and predict the likely 

process behavior in the days following the incident. The operators of the facility utilized this information in order to make 

decisions on the course of action that would most expeditiously return the manufacturing facility to regular conditions of 

operation. 

 

II. AIMS AND OBJECTIVES 

 

The improvement of the overall efficiency and efficacy of the process of treating petrochemical wastewater is the goal 

of the investigation into more effective methods of treating petrochemical wastewater utilizing cutting-edge simulation 

software designed for use in wastewater treatment facilities. This entails modeling and analyzing the behavior of the 

wastewater treatment plant using state-of-the-art simulation software, which enables engineers and operators to optimize 

a variety of parameters and procedures. 

 

THE SPECIFIC OBJECTIVES OF THIS TOPIC INCLUDE: 
 

➢ Understanding the composition, properties, and issues involved with treating petrochemical wastewater: The 

first goal is to get a full understanding of the composition, properties, and challenges connected with treating 

petrochemical wastewater. Analyzing the presence of different pollutants and contaminants, such as hydrocarbons and 

heavy metals, is part of this process. 

➢ Using sophisticated simulation software: The next goal is to construct accurate and realistic models of the 

wastewater treatment facility using advanced simulation software. This program enables engineers to simulate numerous 

situations and assess the effects of alternative treatment procedures on the plant's overall efficiency and effectiveness. 

➢ Optimizing treatment processes: The goal is to identify and optimize the primary treatment processes involved 

in treating petrochemical effluent using simulation software. This may entail comparing several approaches, such as 

https://iarjset.com/


ISSN (O) 2393-8021, ISSN (P) 2394-1588 IARJSET 

International Advanced Research Journal in Science, Engineering and Technology 

ISO 3297:2007 CertifiedImpact Factor 8.066Peer-reviewed / Refereed journalVol. 10, Issue 7, July 2023 

DOI:  10.17148/IARJSET.2023.10727 

© IARJSET                  This work is licensed under a Creative Commons Attribution 4.0 International License                  200 

biological treatment, chemical precipitation, and advanced oxidation, to establish the most effective combination for 

successful pollutant removal. 

➢ Improving resource utilization: Another goal is to maximize the use of resources in the treatment facility, such 

as electricity, chemicals, and water. Simulation software can assist in identifying areas where resource consumption can 

be reduced without sacrificing treatment quality, resulting in cost savings and environmental advantages. 

➢ Environmental impact assessment: The ultimate goal is to analyze and reduce the environmental effect of 

petrochemical wastewater treatment. This involves evaluating effluent quality, assuring compliance with regulatory 

standards, and adopting initiatives to reduce dangerous material discharge into the environment. 

 

The effective treatment of petrochemical wastewater using modern simulation software can help to sustainable and 

environmentally friendly practices in the petrochemical sector by researching and accomplishing these targets and 

objectives. 
 

III. METHODOLOGY 

 

a. Mathematical Development Model  
 

i.Data collecting and analysis 

We gathered all of the necessary data and information pertaining to the design and operation of the IETS, such as process 

flow diagrams (PFDs), piping and instrumentation diagrams (P&IDs), design data and calculations, material balance, 

daily operational monitoring data, previous characterisation reports, process descriptions, and operating philosophies. In 

addition, an investigation into the characteristics of the wastewater was commissioned in order to collect the data 

necessary for activated sludge modeling, such as the percentages of COD and nitrogen that are biodegradable and inert 

respectively. A further test, known as a bio-assay, was carried out in order to ascertain the component of the wastewater 

known as easily biodegradable COD (rbCOD). 

 

In some instances, essential model input parameters weren't measured as part of the routine plant monitoring data. This 